



Innovis Health
 3000 32nd Ave S
 Fargo, ND 58104
 Ph: (701) 364-8000

Current Medications

Patient Name: Pharmacy, Test

DOB: 11/20/40

MRN: 999991

Allergies:

Medication	How much do I take	How often	Purpose	Last time Given
alprazolam(Xanax 0.25 mg oral tablet)	0.25 MG Orally	3 times a day	as needed for anxiety	
atenolol(Tenormin 50 mg oral tablet)	50 MG Orally	2 times a day	for heart	
famotidine(Pepcid 20 mg oral tablet)	20 MG Orally	2 times a day	for gerd	
furosemide(Lasix 40 mg oral tablet)	40 MG Orally	QDay	for fluid retention	
nicotine(Nicoderm 21 mg/24 hr transdermal film, extended release)	1 patch	QDay	for smoking cessation	
potassium chloride(K-Dur 20 oral tablet, extended release)	20 mEq Orally	2 times a day	for potassium replacement	
tramadol(Ultram 50 mg oral tablet)	50 MG Orally	every 4 hours	as needed for pain	
warfarin(Coumadin 2.5 mg oral tablet)	5 MG Orally	Sun, Tues, Thurs	for atrial fib	
warfarin(Coumadin 2.5 mg oral tablet)	2.5 MG Orally	Mon, Wed, Fri	for atrial fib	